Get ColdEnd 1

Wade's Geared Extruder




print parts

bill of material

block x1

big gear x1

idler x1

small gear x1

non print parts

®8 rod x1

& o
M3X8 M3X10
x1 X3
M8 M4
x1 x4
M4 : M8 bearing 608
x4 x10 X3

spring x2

Motor
x1




Assembling the extruder

3 4
M3 NUT
©
5 6

M3 NUT







the M8 bolt's teeth crosses the filament feed channel

1or2. 3..




10




12

M8 LOCK NUT

14

M8 LOCK NUT




17

M3X10 Bolt




18

19

M3X30 Bolt

M3X30 Bolt

(=)
N




21

v ,

M4 NUT

/é

22




108

T




